
URBAN
WASTEWATER

SCENARIO
IN INDIA

Almost 80% of water supply �ows back into the ecosystem as wastewater. This can be a 
critical environmental and health hazard if not treated properly but its proper 

management could help the water managers in meeting the city’s water demand. 
Currently, India has the capacity to treat approximately 37% of its wastewater, or 

22,963 million litres per day (MLD), against a daily sewage generation of approximately 
61,754 MLD according to the 2015 report of the Central Pollution Control Board. 

Moreover, most sewage treatment plants do not function at maximum capacity and do 
not conform to the standards prescribed.





URBAN WASTEWATER 
SCENARIO IN INDIA
[...]
Ministry of Housing and Urban Affairs (MoHUA) formulates policy guidelines concerning the 
urban water supply and sanitation Sector. It provides technical assistance to the States 
and Urban Local Bodies (ULBs). Central Public Health and Environmental Engineering 
Organization (CPHEEO) supports MoHUA in policy formulation and also handholds States 
by technical advice, guidelines, scrutiny and appraisal of schemes, and propagation 
of new water supply and sanitation technologies, including municipal solid waste 
management. Also, State Water Supply and Drainage Boards (SWSDBs) were formed 
at the state level to support ULBs in planning, designing, and implementing sewerage 
and wastewater treatment infrastructure. SWSDBs draw funds from national and state 
governments. They can build treatment plants and then hand them over to ULBs for 
operation and maintenance.

Figure 3.2.1 : Government agencies responsible for urban wastewater management in India

Ministry of Environment, Forest and Climate Change (MoEFCC) and line agencies are in 
charge of minimizing environmental pollution and planning, promoting, and coordinating 
environmental policies and programs in the country. They are responsible for setting 
environmental standards (especially the discharge standards for treated wastewater). 
The Central Pollution Control Board (CPCB) was constituted under the Water Act in 1974 
as a line agency of MoEFCC with the responsibility to prevent, control, and diminish 
environmental pollution and to set the wastewater discharge standards for the entire 
country. All the sewage treatment plants (STPs) in India should adhere to the standards 
issued by CPCB. At the state level, state pollution control boards (SPCBs) are responsible 
for the implementation of legislation related to environmental pollution. In addition, 
SPCBs are provided the freedom to toughen the regulations enforced by CPCB. SPCBs 
are accountable for monitoring the performance of all wastewater discharging entities 
(buildings, industries, large and small-scale sanitation systems).

The National River Conservation Directorate (NRCD) in the Ministry of Water Resources, 
River Development and Ganga Rejuvenation (MoWR , RD&GR) is implementing the 
Centrally Sponsored Schemes of National River Conservation Plan (NRCP) and National 
Plan for Conservation of Aquatic Ecosystems’ (NPCA) for conservation of rivers, lakes and 
wetlands in the country. The pollution reduction works taken up under the NRCD include: 

URBAN WASTEWATER SCENARIO IN INDIA 13



interception and diversion works/ laying of sewerage systems to capture raw sewage 
flowing into the rivers through open drains and diverting them for treatment; setting up of 
STPs for treating the diverted sewage; construction of low cost sanitation toilets to prevent 
open defecation on river banks; construction of electric crematoria and improved 
wood crematoria to conserve the use of wood; river front development works, such as 
improvement of bathing ghats; and public participation and awareness and capacity 
building.

The Central Government acts as an intermediary in mobilizing external assistance in the 
water supply and sanitation sector and routes the aid via the State plans. It also provides 
direct grant assistance to some extent to water supply and sanitation projects in urban 
areas under the various programs of the Government of India.

3.2.1  Initiatives of the Government of India
Water (Prevention and Control of Pollution) Act of 1974 (amended 1988): This Act laid 
the foundation for establishing the Central and State Pollution Control Board (CPCB and 
SPCBs) to advise, monitor, and enforce sewage and industrial effluent treatment and 
disposal regulations. All the STPs in India should adhere to the standards issued by CPCB 
(https://cpcb.nic.in/wqstandards/).

Environment (Protection) Act of 1986: This Act regulated the discharge standards STPs. 
It prescribes limits of various pollutants be discharged to different environmental zones 
(land, surface water bodies, marine coastal areas, etc.).

Ganga Action Plan (GAP-I 1985, GAP-II 1993) and National River Conservation Plan: 
Under GAP-I and GAP-II, cleaning of River Ganga and its major tributaries, Yamuna and 
Gomti was initiated. It was expanded to cover other rivers under the National River 
Conservation Plan in 1995. Under GAP, 1098.31 MLD sewage treatment capacity was 
created (Dutta, 2020). The pollution reduction works taken include: (i) interception and 
diversion of sewerage systems for treatment, (ii) setting up of STPs, (iii) construction of low-
cost toilets, (iv) riverfront development works, (v) public participation and awareness and 
capacity building.

National Plan for Conservation of Aquatic Ecosystems’ (NPCA) (2015): The NPCA aims to 
provide a framework for conservation and sustainable management of wetlands, with the 
objectives: (i) Developing policy guidelines, (ii) Supporting, promoting, and strengthening 
conservation of wetlands, and (iii) Facilitating the development of a national inventory, 
and (iv) Strengthening the capacity of wetlands managers and stakeholders.

National Urban Sanitation Policy (2008): This policy made local governments responsible 
for behavioral change, total sanitation, and 100% safe waste disposal. It envisages that 
cities will implement city sanitation plans, prioritizing areas and implementing long-term 
plans in parallel, emphasizing mobilizing all city stakeholders. It is the responsibility of the 
state governments to draft state urban sanitation policies, under which the cities can 
develop their own sanitation strategies.

Other essential flagship national programs launched by the Government of India: 
Namami Gange program launched in 2015. Under Namami Gange Programme, 
Government has sanctioned 161 sewage management projects at 245.81 billion INR for 
creation and rehabilitation of 5501 MLD sewage treatment capacity and laying 5,134 
km of sewerage network. Out of these, 92 projects have been completed resulting 
in creation and rehabilitation of 1,643 MLD of STP capacity and laying of 4,156 km 
sewerage network (PIB, 2022). It also includes sectoral programs to improve un-sewered 
and sewered sanitation, such as the Swachh Bharat (Clean India) Mission 2014-2019, the 
AMRUT Mission 2015-2023 and the Smart City initiative 2017-2023.

URBAN WASTEWATER SCENARIO IN INDIA14

https://cpcb.nic.in/wqstandards/


3.3  Current technologies and practices in UWM
In India, UWM is performed in two ways (i) On-site systems and (ii) Off-site systems. An on-
site system retains wastewater in the vicinity of the toilet in a pit or tank, and the produced 
sludge is removed periodically to the faecal sludge/septage treatment system. While an 
off-site system removes wastewater from the vicinity of the toilet for disposal elsewhere. 
An off-site system comprises of a sewerage network to transport sewage to a sewage 
treatment plant (STP); the treated wastewater’s solid content is disposed to drying beds, 
and liquid is disposed to waterbodies. Such treated wastewater is being used for different 
applications like (a) Irrigation, (b) Toilet flushing, (c) Industrial use, (d) Fish culture, and (e) 
Indirect and incidental uses (CPHEEO, 2012). The storage, transport, and treatment steps 
followed in an off-site and on-site system are depicted in Fig. 3.3.1. These two systems are 
explained in detail in the coming sections.

Figure 3.3.1 : Storage, transport, and treatment mechanism of an off-site  
and on-site wastewater treatment system

3.3.1  Off-site system
Sewage collection system: Wastewater collection can be done using two systems  
(i) Separate system, which collects sewage and stormwater in separate drains, and  
(ii) Combined system, which collects sewage and stormwater together in the same drain. 
In India, almost all the sewer networks are designed for separate systems, which satisfies 
the technical and economic advantages. However, old sewerage systems which were 
developed during British rule have a combined system like in Kolkata (Murmu et al. 2021).

Sewage treatment facilities: In India, under an off-site treatment system, domestic 
sewage is transported to STPs. The STPs are designed based on the influent characteristics 
like total suspended solids (TSS), Biochemical oxygen demand (BOD), and Faecal coliform 
(FC). At present, 1,469 STPs (as of 2020 – 21) have been installed in the urban centres 
of 28 states and union territories in India, with a total installed capacity of 31,841 MLD, 
Compared to the 2014 assessment by CPCB, the number of STPs has almost doubled, 
and the capacity increased by 41% in 2020 (Table 3.3.1). Of the 1,469 STPs, 102 STPs are 
non-operational, and 274 STPS are under construction. Another 162 STPs with a capacity 
of 4,827 MD are proposed. So, currently, the total treatment capacity is 36,668 MLD; 
however, only 26,869 MLD is the operational capacity (CPCB, 2021b).

URBAN WASTEWATER SCENARIO IN INDIA 15



Table 3.3.1: Comparative STP status with respect to number and capacity  
for years 2014 and 2020

S.No. STP Status

2014 2020

Number of 
STPs

Capacity 
(MLD)

Number of 
STPs

Capacity 
(MLD)

1 Operational 522 18883 1093 26869

2 Non-Operational 79 1237 102 1406

3 Under construction 145 2528 274 3566

4 Proposed 70 628 162 4827

Total Installed (1+2+3) 746 22648 1469 31841

Total Treatment 
(1+2+3+4)

816 23276 1631 36668

Data Source: CPCB. (2021)

In an off-site system, sewage treatment is composed of three stages (i) Primary treatment, 
(ii) Secondary treatment, and (iii) Tertiary or advanced treatment, as depicted in Fig. 3.3.2.

Figure 3.3.2 : Primary, secondary, and tertiary treatment methods of an off-site wastewater  
treatment system

i.	 Primary treatment involves a preliminary filtration process that removes physical 
and chemical pollutants like suspended solids. This process also removes some 
organic nitrogen, phosphorus, and heavy metals. However, it provides limited 
removal of microbial pathogens. The first step of primary treatment is screening, 
which removes the solid waste of wastewater, like pieces of cloth, hair, paper, wood, 
cork, and kitchen solids. The screening element may consist of parallel bars, rods, or 
wire mesh, and the openings may be of any shape. It is recommended that three 
sequential stages of screens shall be provided coarse, followed by medium, and 
followed by fine screens. Then sewage goes to the grit chamber, which removes 
grit to protect the moving mechanical equipment and pump elements from 
abrasion and damage. After the grit chamber, primary sedimentation is done in a 
sedimentation tank, also called settling tanks and clarifiers. Sedimentation is used to 
remove (i) inorganic suspended solids, (ii) Organic and residual inorganic solids, free 
oil and grease, and other floating material, and (iii) chemical flocs produced during 
chemical coagulation and flocculation. If the sedimentation is insufficient to cause 
the settlement of suspended solids, certain chemicals (such as alum, starch, iron 

URBAN WASTEWATER SCENARIO IN INDIA16



materials, activated silica, and aluminium salts) are added to cause the settlement 
of the solids by coagulation. The wastewater flow through the primary treatment unit 
is depicted in Fig. 3.3.3.

Figure 3.3.3 :Wastewater flow through different units involved in primary treatment

ii.	 Secondary treatment includes biological digestion to remove organic content, 
leading to a reduction in BOD of up to 85%. Secondary treatment can be aerobic 
or anaerobic. Aerobic decomposition is done in the presence of dissolved air or 
oxygen in wastewater by the aerobic or facultative bacteria, causing a reduction 
in or removal of BOD, COD, dissolved and suspended organics, volatile organics, 
nitrates, phosphates, and other substances. However, it results in vast amounts 
of biosolids as waste, requiring costly treatment and management practices. 
Anaerobic decomposition occurs without dissolved oxygen or air, and anaerobic 
and facultative bacteria carry it out. In this process, prolonged retention time can 
give better results by degenerating organic contaminates (through nitrification and 
denitrification processes) (Hasan et al., 2019). The arrangement of primary and 
secondary treatment units for wastewater treatment is depicted in Fig. 3.3.4.

iii.	 In India, various treatment technologies, from conventional to advance to natural, 
are used for secondary treatment purposes. The technological distribution with 
respect to the number and the capacity of the installed STP is given in Table (3.3.2). 
SBR (30%) and ASP (20%) are the prevailing technology adopted by ULBs.

Table 3.3.2 : Technological distribution with respect to number and the  
capacity on installed STP capacity

Technology Technology type Number Capacity
(in MLD)

Activated Sludge Process (ASP) Conventional 321 9,486

Extended Aeration (EA) Advanced 30 474

Fluidized Aerobic Bed Reactor (FAB) Advanced 21 242

Moving Bed Biofilm Reactor (MBBR) Advanced 201 2,032

Oxidation Pond (OP) Natural 61 460

Sequencing Batch Reactors (SBR) Conventional 490 10,638

Upflow Anaerobic Sludge Blanket (UASB) Advanced 76 3,562

Waste Stabilization Pond (WSP) Natural 67 789

Any other 364 8,497

Data Source: CPCB. (2021b)

URBAN WASTEWATER SCENARIO IN INDIA 17



iv.	 Tertiary treatment is the removal of constituents beyond the ability of secondary 
treatment. It includes chemical precipitation and membrane technologies. 
Chemical precipitation is required to remove phosphorous to control eutrophication, 
salt to use the treated sewage for industrial purposes, and heavy metals. Membrane 
technologies are the alternative to the removal of hardness, but they result in the 
removed salts as a reject solution, which will need either ocean disposal or thermal 
evaporation. Besides, they require extensive pre-treatment to eliminate suspended 
solids.

After tertiary treatment, disinfection of treated sewage is done when the coliforms may 
affect the receiving water quality. Chlorination is the most widely used disinfection 
technology for sewage treatment. As the treated sewage is fresh from secondary aerobic 
biological treatment, the chlorination of such effluents does not result in hazards. In 
the case of effluents from anaerobic processes like UASB, the provision of an aerobic 
polishing treatment is mandatory before chlorination.

Figure 3.3.4 : Sewage flow through the primary and secondary treatment units of an STP  
(Source: CPCB, 2013)

Sludge management: In STP, sludge means primary sludge when the suspended solids 
of raw sewage settle in a primary clarifier, secondary sludge when the mixed liquor 
(sewage aerated in aeration tanks) is settled in secondary clarifiers to separate the 
microorganisms by gravity. Return sludge, a major portion of the secondary sludge is 
returned to the aeration tank for seeding the microorganisms. Excess sludge, a small 
portion of secondary sludge is wasted. When raw sewage or secondary treated sewage 
is subjected to chemical precipitation, the resulting sludge is called chemical sludge. 
The concentration of settled out organics and microorganisms from primary settling or 
secondary settling or both is carried out in sludge thickeners. After this, if the thickened 
sludge is put through anaerobic digestion to produce Methane, it is called an anaerobic 
digester. If it is oxidized, it is called an aerobic digester. In both cases, the digested sludge 
will have to be dewatered. There are many types of equipment like centrifuge or filter 
press or natural solar drying beds for this purpose.

URBAN WASTEWATER SCENARIO IN INDIA18



3.3.2  On-site system
In India, about 60% of the population is dependent on the on-site sewage management 
system. The on-site sewage treatment systems treat sewage within the premises of its 
generation and are also termed non-sewered sanitation. Conventional Septic tank with 
soaking options like soak pit and dispersion trenches is India’s most commonly used 
on-site sewage treatment system. A septic tank is a buried chamber that collects and 
stores domestic sewage and partially treats it under anaerobic conditions. Effluent 
from the septic tank should be discharged to an on-site infiltration system like a soak 
pit or drain field, as shown below in Fig. 3.3.5. In the septic tank, solids settle and digest 
anaerobically, which reduces sludge volume and enables overflow effluent to infiltrate 
into the ground in the soak pit without clogging the leaching system. In practice, many 
premises do not have a soaking arrangement due to space constraints and lack of 
awareness. Thus, they discharge pathogenic effluent directly into open drains, posing a 
public health risk.

The standard septic tank design incorporates two chambers. Some septic tank designs 
adopted in India have three chambers. Most of the treatment takes place in the first 
chamber. A well-managed septic tank could remove about 50–60% of the biological 
load in the sewage. Further, a well-designed soak pit can remove bacterial load up to the 
discharge standards. Soak pits are cheap to construct and need no media when lined 
or filled with rubble or brickbats. The pits may be of any regular shape, circular or square 
being more common.

Figure 3.3.5: Septic tank showing three distinct layers (scum (oil, fats, and grease),  
clarified water, and sludge

On-site sewage treatment methods invariably generate faecal sludge or septage that 
must be safely collected, transported, treated, and reused/ disposed off. Faecal Sludge 
and Septage Management (FSSM) assumes significance in the Indian scenario as about 
60% of households depend on on-site sanitation systems. On-site sanitation systems in 
urban India largely consist of double leach pits and septic tanks. A study by the Centre 
for Science and Environment 2019 in some cities of Uttar Pradesh shows that most (about 
80%) containment systems are often not connected to functional soak pits. The situation 
in other cities in the country is no different. However, drawing inspiration from the National 
FSSM Policy launched in 2017, states and cities are moving towards scaling up innovative 
and inclusive urban sanitation service delivery. Managing faecal sludge has gained 
prime importance in the three states of Maharashtra, Odisha and Tamil Nadu. Almost 500 
faecal sludge treatment facilities are already sanctioned in the states mentioned above, 
and these units shall cater to more than 600 cities and towns. However, there is a scope 
and support from the government to enhance these treatment facilities keeping in mind 
the future demands and ways to convert waste to wealth as successfully implemented in 
developed nations.

URBAN WASTEWATER SCENARIO IN INDIA 19



3.3.3	 Reuse of sewage
Considering increasing load of untreated sewage, there is a need to realize sewage as 
a resource that can be treated as per requirement and utilized for non-potable purposes 
and industrial utilities. In the recent past, different ULBs of India have focused on reusing 
treated sewage and initiated the reuse of treated sewage in horticulture, irrigation, non-
contact impoundments, and washing and utilization for industrial activities.

The wastewater reuse examples of India include:

i.	 The Government of Punjab has notified “The State Treated Wastewater Policy 2017” 
to promote recycling and reuse of treated sewerage for non-potable applications. 
Till date, 47 projects have been completed by the Department of Soil and Water 
Conservation for using 243.3 MLD treated wastewater of STPs. These projects have 
been implemented by laying underground pipeline system for irrigation water 
conveyance covering an area of 7652 hectares (DECC, 2020).

ii.	 The Indian Agricultural Research Institute, Karnal, has researched sewage farming 
and recommended an irrigation method for sewage-fed tree plantations.

iii.	 The Government of Karnataka has issued an official directive to take all necessary 